
Responding to Challenges following the 

Panama Canal Expansion Project 

Liliana Almonte 

Caitlin Burner 

Julia Ring 

Victoria Simpson 

Sonia Zarate 



 

 

 

 

 

Responding to Challenges following the Panama Canal 

Expansion Project 

A Major Qualifying Project Report: 

Submitted to the faculty of the 

Department of Civil and Environmental Engineering at 

Worcester Polytechnic Institute 

in partial fulfillment of the requirements for the 

Degree of Bachelor of Science 

in cooperation with the Autoridad del Canal de Panamá 

Submitted October 14, 2016 

 

 

 

Submitted By: 

Liliana Almonte 

Caitlin Burner 

Julia Ring 

Victoria Simpson 

Sonia Zarate 

Project Advisors: 
[...]
rapid mixer encourages initial micro-floc formation, the frequency of particle collisions and the 

forces when such impacts occur are too high for larger flocs to withstand. Instead, flocs that are 

too large will shear apart, re-introducing smaller matter to the water (Kocamemi, n.d.). 

Flocculation, “the joining together of smaller particles into larger, settleable, and 

filterable particles,” is a direct result of coagulation and generally takes place in the beginning 

sections of a sedimentation basin (Department of the Army Corps of Engineers, 1984, p. 3.4). 

Flocculators mix water at much lower velocity gradients for longer detention times than rapid 

mixers in order to encourage low-shear collisions that facilitate floc formation. The slow mixing 

through a flocculator can be achieved by baffles or mechanically rotating stirrers (Kocamemi, 

n.d.). Baffles offer the advantage of compartmentalizing a flocculator to prevent some of the 

water traveling faster through the process, therefore not being cleaned as well. Rotating 

flocculators offer the advantage of having easily adjustable speeds to maintain certain 

purification standards. 

It has been observed that flocculation basins with progressively decreasing velocity 

gradients across their length are more productive. Flocculators are considered productive when 

the flocs created are either large enough to settle out of the water on their own in sedimentation 

basins, or to be removed as the water passes through filters (Department of the Army Corps of 

Engineers, 1984). According to the Water Treatment Handbook (2007), particles at least 3.9x10
-4

 

in (10
-2

 mm) in diameter are considered settleable suspended solids (Table 4). 

After spending between 10 and 60 minutes in a flocculator, the water traverses the length 

of the sedimentation basin over the course of two to four hours, during which time the flocs and 

other sediment in the water can settle to the bottom of the structure (Crittenden, Trussell, Hand, 

Howe, & Tchobanoglous, 2012; Department of the Army Corps of Engineers, 1984). It is 

important that the velocity through this section is very low, allowing enough time for the matter 

to sink and preventing already separated particles from being stirred back up into the passing 

water (Department of the Army Corps of Engineers, 1984). Similar to some flocculators, 

sedimentation basins can be baffled to keep the water velocity down. 



24 

 

The most common types of sedimentation basins are either rectangular or circular. Both 

require sludge removal methods in place, whether they be mechanical or manual. Sedimentation 

basins found in the ACP water treatment plants are horizontal flow, rectangular static settling 

tanks. These designs require the basins to be periodically shut down, drained, and manually 

rinsed clean with pressurized water jets. The complicated, labor-intensive maintenance and 

longer detention times are drawbacks that need to be considered when designing a rectangular 

sedimentation basin (Water Treatment Handbook, 2007). 

Filtration often follows sedimentation and is one of the last purification steps. It is the 

process by which a “solid-liquid mixture is percolated through a porous medium (filter) which 

ideally screens out solid particles, letting the liquid (filtrate) through” (Water Treatment 

Handbook, 2007, p. 252). Generally, the solid particles removed at this stage have diameters no 

smaller than 3.9x10
-8

 – 2.0x10
-3

 in (0.001 – 50 µm). The most commonly used types are rapid 

sand filters, which are an example of granular filters (Department of the Army Corps of 

Engineers, 1984). Granular filters clean passing water by catching and holding pollutant particles 

in the inter-granular spaces (Water Treatment Handbook, 2007). 

Filters composed of several different layers are referred to as “multimedia filters.” The 

materials in a multimedia filter are layered in order of grade size and vary in thickness (Figure 

11). Underdrains made of perforated pipes and covered in gravel run underneath the granular 

matter, often forming a grid pattern. Influent flows through the finest layers first, gradually 

making its way to the gravel and underdrains, directing the purified water to a clear basin 

(Department of the Army Corps of Engineers, 1984). 

 

 

Figure 11: Simple schematic of a multimedia filter (Desal Process) 



25 

 

Filters need to be cleaned on a regular basis to ensure that the quality of the water 

produced by the purification plant is maintained. Multimedia filters respond best to successive 

water and air washes. In this method, air first scours the granular filter material to detach the 

trapped impurities, such as mud balls, from the inter-granular spaces. After that, wash water is 

passed through the filter in reverse to remove the pollutants, in addition to regrading and 

expanding the layers. Depending on the filter, this cleaning process may need to be repeated 

multiple times before it can begin purifying water again (Water Treatment Handbook, 2007). 

2.2 Velocity Gradients 

The velocity gradient of a flowing fluid measures the relative velocity between two 

particles over the distance between them (Figure 12) (Kocamemi, n.d.). This parameter is often 

used in the study of fluids, especially when discussing hydraulics. In terms of the hydraulic flows 

through a water treatment plant, the velocity gradient parameter provides facility operators with 

information about the motion of the water. It is applicable when analyzing rapid mixers and 

flocculators. High velocity gradients are more commonly found in rapid mixers, where the fluid 

particles have high energies and collide with one another roughly and frequently. Low velocity 

gradients indicate a gentle flow pattern with low energy, often sought after when designing 

flocculators. 

 

 

Figure 12: Velocity gradient between two objects (Ring, 2016b) 

 

2.3 Water Filtration Plants 

 Of the three water filtration plants managed by the ACP, Mount Hope and Miraflores 

were the two established during the construction of the Panama Canal to provide clean water to 

laborers working in the Canal Zone. The Mount Hope Water Filtration Plant, opened on 



26 

 

February 23, 1914, is located in the city of Columbus on the Atlantic side of the Panama Canal, 

in the province of Colón (Office of the Governor, 1916). It produces 36 MGD (136 ML/day), of 

which 30 – 35 MGD (113 – 132 ML/day) are sold to the National Institute of Aqueducts and 

Sewers (IDAAN), a company that then distributes the clean, potable water to Mount Hope, 

Colón, Randolph, Gatún, and Gulick (Appendix A) (Bramwell, 2016; Autoridad del Canal de 

Panamá, 2010b). The Miraflores Filtration Plant, opened on March 14, 1915, is located on the 

Pacific side of Panama (Office of the Governor, 1916). It produces an average of 48 – 50 MGD 

(182 – 189 ML/day) and thus is the largest of the ACP water production sites. A maximum of 45 

MGD (170 ML/day) are purchased by IDAAN to supply potable water to residents of Ancόn, 

Arraijan, Avenida Nacional, Bella Vista, Calidonia, Casco Antiguo, Chorrillo, Curundu, El 

Chorrillo, San Felipe, Santa Ana, and Perejil, all neighborhoods of Panama City (Autoridad del 

Canal de Panamá, 2010b). The rest of the water produced by Miraflores is utilized for internal 

operations in the Panama Canal. Although both filtration plants follow conventional water 

treatment, there are some differences between their two layouts (Appendix B). 

The water supplied to both plants originates in Gatún Lake, where it is drawn from 

various intake points and then carried by gravity to the plants. The raw water supplied to the 

Mount Hope plant stops intermittently in the Brazos Brook Reservoir, where three conduction 

pipes transport it to the waterworks center. As they enter the facility, all three supplies are 

metered to monitor the water’s flow and initial turbidity (Bramwell, 2016). The raw water being 

supplied to the Miraflores plant is obtained from two intake points: Gamboa and Paraiso. Gate 

valves are utilized to regulate water flow and allow for an initial mix between raw water from 

both intake points (Acevedo, 2011). From this point forward, the raw water in both plants is 

treated through conventional water purification processes. 

First, the raw water travels to the aeration basins where it passes through spray nozzle 

waterfall aerators. At Mount Hope, the basin is a 60 ft by 66 ft (18 m by 20 m) concrete structure 

containing five batteries with 17 cone nozzles each, for a total of 85 nozzles (Figure 13). At 

Miraflores, the basin is 86 ft by 130 ft (26 m by 40 m) and equipped with seven batteries of 15 

nozzles each, for a total of 105 nozzles (Figure 14). In both locations, the angles that the nozzles 

are tilted to can be adjusted based on the water conditions at any given time (Office of the 

Governor, 1916). 

 



27 

 

 

Figure 13: Aerial view of Mount Hope Water Filtration Plant (Autoridad del Canal de Panamá, 2016e) 

 

 

Figure 14: Aerial view of Miraflores Filtration Plant (Autoridad del Canal de Panamá, 2016e) 

 

Following aeration, the water travels to three concrete rapid mixing chambers designed 

with alternating vertical baffles to ensure coagulant dispersion in a matter of seconds (Office of 

the Governor, 1916). At both plants, chemicals including chlorine, aluminum sulfate (alum), 



28 

 

activated carbon, and fluoride are added during rapid mixing. In addition, polymers are added at 

this step at the Miraflores plant. Each chemical has a distinct role in the water treatment process 

(Table 5). Regulations state that chlorine levels should fall in the range of 0.8 – 1.5 ppm and 

fluoride levels within 0.6 – 0.8 ppm. At Miraflores, the usual applied dose of alum falls within 

10 – 50 ppm, activated carbon within 0 – 0.7 ppm, and polymers within 0 – 1.0 ppm (Autoridad 

del Canal de Panamá, 2016a). If the monitors detect levels outside of the prescribed ranges, 

operators must adjust the amount of chemicals being added to ensure proper water quality 

(Bramwell, 2016). 

Both the distance and time spent in the mixing chambers are short before the water goes 

through the flocculation and sedimentation stages. The influent at both plants is directed to three 

cross-connected parallel sedimentation basins by weirs at the entrances. The weirs allow 

operators to control to which pathways the water is diverted. In the Mount Hope plant, the basin 

as a whole measures 171 ft by 171 ft (52 m by 52 m) with a total volume capacity of 2.5 million 

gal (9.5 ML). These basins are divided into three square compartments by two pressure baffle 

walls. Between each set of pressure walls are three light baffle walls that are offset horizontally 

from one another, allowing water to pass through the basin in a side-to-side pattern. In each of 

the first two compartments of the sedimentation basin, there are three paddle-wheel flocculators, 

connected by a horizontal axis. Because the water is fairly clean upon entry, the six total wheels 

are only utilized during heavy storms that result in turbidity increases in Gatún Lake. Otherwise, 

the compartments where the flocculators are located serve as additional sedimentation space. In 

the Miraflores plant, the basin as a whole measures 300 ft by 125 ft (91 m by 38 m). These  

 
Table 5: Chemicals utilized during water treatment at Miraflores 

Chemical Purpose Point of Dosing 

Chlorine 
Disinfects to kill bacteria and algae. Helps to eliminate taste and 

odor problems. 

Rapid Mix, Recollection 

Chamber 

Aluminum 

Sulfate 

Neutralizes negative charge of solids to allow them to combine 

and create floc particles. Helps to eliminate solids. 
Rapid Mix 

Activated 

Carbon 
Helps to eliminate taste and odor problems. Rapid Mix 

Polymers 

Three different types utilized: coagulant aid, flocculation aid, 

and filtration aid. Dosing is not consistent and only used when 

necessary. 

Rapid Mix, Sedimentation 

Fluoride Contributes to good dental health Rapid Mix 



29 

 

basins are divided into seven rectangular compartments by two pressure baffle walls and four 

light baffle walls. The pressure baffle walls contain five rectangular openings and the light baffle 

walls contain four arched openings, all of which allow water to pass through (Office of the 

Governor, 1916). In the first compartment of each basin, there are nine paddle-wheel 

flocculators. In the next six compartments, the water goes through the sedimentation process. 

After exiting the final sedimentation compartment, the water travels through rapid sand 

gravity filters. In both plants, the filters consist of a gravel base, overlain by sand, and topped 

with anthracite coal (Bramwell, 2016). At Mount Hope, there are ten filters laid out into two 

rows of five (Bramwell, 2016), while Miraflores has 20 filters, organized in two rows of ten. The 

filtration process is regulated through connected monitoring software and hydraulic valves 

(Office of the Governor, 1916). Once filtered, the potable water travels to the clear water basins 

for storage, then distributed through pumping stations to the community. 

2.4 Water Quality in Gatún Lake 

At the Miraflores Filtration Plant, certain parameters are monitored daily to ensure safe 

drinking water standards are met (Table 6). Following the opening of the third set of locks, 

special concern was raised regarding the quality of water in Gatún Lake, as it supplies the 

influent treated at Miraflores. Prior to the expansion, Gatún Lake had an operating range of 

81.5 – 87.5 ft (24.9 – 26.7 m) (Bunch, Johnson, & Sarruff, 2003). The maximum operating level 

has since been raised to 89 ft (27.1 m) to increase the water supply (Autoridad del Canal de 

Panamá, 2015). Currently, Gatún Lake is able to store nearly 52.8 billion gal (200 GL) of water, 

 
Table 6: Parameters measured daily for safe drinking water (Dirección General de Normas y Tecnología Industrial; Comisión 

Panameña de Normas Industriales y Técnicas, 1999) 

Parameter 
Maximum 

Permissible Value 
Unit 

Alkalinity 120 Mg CaCO3/L 

Bacteria: Total Coliforms (Including Fecal 

Coliforms and E. coli) 
0 N° of colonies/100mL 

Fluoride 0.6 – 0.8 mg/L 

pH 6.5 – 8.5 pH unit 

Residual Chlorine 0.8 – 1.5 mg/L 

Salinity ≤ 0.20 ppt 

Turbidity < 1.0 NTU 

Total Dissolved Solids 0-500 mg/L 



30 

 

which allow for “approximately 1,100 additional transits every year” (Autoridad del Canal de 

Panamá, 2015). 

Operational changes have impacted salinity levels in the water from Gatún Lake. Salinity 

can be defined as the amount of dissolved salt in water and is usually measured in parts per 

thousand (ppt). As explained by the U.S. EPA (), the average ocean salinity is 35 ppt, meaning 

that in every kilogram (2.2 lbs) of seawater, 35 grams (0.08 lbs) are salt. For river water, salinity 

is usually 0.5 ppt or less. 

Salt intrusion, the movement of seawater into freshwater, is a factor that increases salinity 

in Gatún Lake. As ships sail in or out of the locks, “density flows will occur from lock chambers 

containing water that is either saltier or fresher than the water into which the gates are opened” 

(Parchure, Wilhelms, Sarruff, & McAnally, 2000). With an increasing number of transits and 

larger ships passing through the third set of locks, a higher volume of mixed salt and fresh water, 

will be displaced into Gatún Lake, potentially causing undesirable salinity levels. 

The State Water Resources Control Board in California (2016) explains that “high 

concentrations of salts can damage crops, affect plant growth, degrade drinking water, and 

damage home or industrial equipment.” Maintaining suitable levels of salinity in Gatún Lake is 

essential for the distribution of drinking water to approximately 35% of Panama’s residents 